

# TEST REPORT

Based On Test Report No. : MH/2018/60117-02

Applicant : LatticeWork, Inc.

Address : 2210 O' Toole Ave, Suite 250, San Jose, CA 95131

Manufacturer : LatticeWork, Inc.

Address : 2210 O' Toole Ave, Suite 250, San Jose, CA 95131

Equipment Under Test (EUT) :

Name : Amber

Brand Name : LatticeWork

Model No.: AM12

Added Model(s) : AM1\* (\* can be 0-9, a-z, A-Z,- or blank)

## Standards:

EN 55032 : 2015+AC:2016-07, Class B	CISPR 32 : 2015
AS/NZS CISPR 32 : 2013	AS/NZS CISPR 32 : 2015
EN 61000-3-2 : 2014	EN 61000-3-3 : 2013
EN 55024 : 2010+A1:2015	IEC 61000-4-2 : 2008
IEC 61000-4-3 : 2006+A1:2007+A2:2010	IEC 61000-4-4 : 2012
IEC 61000-4-5 : 2014	IEC 61000-4-6 : 2013
IEC 61000-4-8 : 2009	IEC 61000-4-11 : 2004

In the configuration tested, the EUT complied with the standards specified above.

Date of Receipt : Jun. 15, 2018

Date of Test : Jun. 15 ~ 28, 2018

Date of Issue : Apr. 15, 2019

## Remarks:

Please be noted that the report MH/2018/60117-03 will replace the previous MH/2018/60117-02 as the new version. Also be pay attention that MH/2018/60117-02 is ineffective anymore from now on.

This report details the results of the testing carried out on one sample, the results contained in this test report do not relate to other samples of the same product. The manufacturer should ensure that all products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system complies with all relevant standards. Any mention of SGS Taiwan Electronics & Communication Laboratory or testing done by SGS Taiwan Electronics & Communication Laboratory in connection with distribution or use of the product described in this report must be approved by SGS Taiwan Electronics & Communication Laboratory in writing.

Tested By:

*Thomas Liu*

Date:

Apr. 15, 2019

Thomas Liu (Engineer)

Approved By:

*Bill Cheng*

Date:

Apr. 15, 2019

Bill Cheng  
(Section Manager)



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

除非另有說明，此報告結果僅針對測試之樣品負責。同時此樣品僅保留90天。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.

No.134, Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan 24803/新北市五股區科北產業園區五工路 134 號

台灣檢驗科技股份有限公司

T (886-2) 2299-3279

F (886-2) 2298-0488

[www.tw.sgs.com](http://www.tw.sgs.com)

Member of SGS Group